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VAN BASE HARDWARE KIT

C-CHANNEL HW
RC031 – 8 (1/4-20 x 1” bolt)
RC105 – 8 (1/4-20 flanged nut)

CS AMMO CAN
RC029 – 12 (1/4-20 x 1.5” bolt)
RC105 – 12 (1/4-20 flanged nut)

BOLT 1 FS (B1)
RC119 - 26 (1/4-20 x .905” dog point bolt)

WASHERS
RC297 – 50 Rubber washers AND/OR
RC265 – 50 Nylon washers

PREP TBO
RC372 – 6  (ruler screws  1/8” hex head)
RC119 – 4  (¼-20 x .905” dogpoint bolts)
RC362 – 4  (bolt thread protectora)
RC203 – 2  (upper bottle opener bolts)
RC023 – 2  (lock core plugs)

PREP EXTRA
RC235 – 2 repair inserts (front of vert, TG ammo can)

HANDLE
RC030 – 2  (hairpin)
RC037 – 2  (clevis pin)
RC290 – 1  (handle spring left)
RC291 – 1  (handle spring right [RED])
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RC083 – 2  (left drawer bracket)
RC084 – 2  (right drawer bracket)
RC059 – 12  (¼-20 x .75” bolts)
RC088 – 4  (¼-20 x 2” bolts)
RC036 – 12  (¼-20 nuts)
RC110 – 2  (drawer tube brace)

WHEELS
RC292 – 8 (wheels)
RC038 – 8 (wheel bolts)
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SIDEBOARDS
RC149 – 10 (#12 x 5/8” screw)


